

## **CERTIFICATE OF ANALYSIS**

Certificate No.	LOT-COA-24-	0187	Date		23/01/2024	
Product	L1220F		Lot		352B0126	
Sample receiving date 23/01/2024				ole no.	L1-P-2401-00071	
				date	23/01/2024	
Purchase Order no	).		Amo	unt	0.000	
Sales Order no. Date Shipped			Packages		0 KG	
			Delivery No.			
Sample characteris	stic and condition	Normal				Y
Customer name an	d address		chemicals Co., Lt vince, Vietnam V		et 2, Long Son Comm	une, Vung Tau City, Ba Ria
	Test Item		Unit		Test Result	Test Method
Melt Flow Rate at 190 C/ 2.16 kg.			g/10min	1	1.96	ASTM D1238
Density			g/cm3		0.920	ASTM D1505
		Ċ	in the second se	•		
	S	22		•		
		22		•	Kannikar k	/
		22		•	Kannikar K (Kannikar K Central Laborato	obsuk )

## Disclaimer:

To the best of our knowledge, the information contained herein is accurate and reliable as of the date of publication, however we do not assume any liability whatsoever for the accuracy and completeness of such information. We make no warranties which extend beyond the description contained herein. Nothing herein shall constitute any warranty of merchantability or fitness for a particular purpose. It is the customer's responsibility to inspect and test our products in order to satisfy itself as to the suitability of the products for the customer's particular purpose. The customer is responsible for the appropriate, safe and legal use, processing and handling of our products. No liability can be accepted in respect of the use of our products in conjunction with other materials. The information contained herein relates exclusively to our products when not used in conjunction with any third party materials. The report may not be reproduced incompletely and without LSP's laboratory approval.

CL-F-1000-0032 Page 1 of 1

Trụ sở chính: Thôn 2, Xã Long Sơn, Thành phố Vũng Tàu, Tinh Bà Rịa – Vũng Tàu, Việt Nam ĐT: 02543514000 Fax: 02543514001 Head Office: Hamlet 2, Long Son Commune, Vung Tau City, Ba Ria – Vung Tau Province, Vietnam Tel: 02543514000 Fax: 02543514001